DG Flugzeugbau GmbH Working instruction No. 1 for TN1000/09 Page 1 of 10
76646 Bruchsal Retrofit automatic fuel cock DG-1000T

Retrofit automatic fuel cock DG-1000T

A

NEO

o 0w

D
1.

Extend power plant and shut off the fuel cock.

Disassemble engine door s and the engine door spring as explained in maintenance
manual section 4.10.7.
Removetherear baggage compartment wall.

Disassemble fuel system holder from fuselage (drawing 10R78 issue €)
Disassemble the holder from the engine bay wall.
Loosen the hose clamps and pull off fuel hoses marked A & B in the drawing and both
lines running from the holder to the engine..
Remove the push button from the holder, to accomplish this pull off the yellow cap.
Disassemble the wires from the refuelling pump.
Disassemble the holder from the fuselage.

Conversion of fuel system-holder 10R77

Disassembly: see drawing 10R78 old issue e.

- Take fuel filter out of the pipe clip and remove the pipe clip from 10R77.
- Loosen the hose clamps and pull off fuel hose marked C from hose connector marked D

and T-connector (TS6).

- Disconnect the refuelling pump from 10R77.
- Screw out the hose connector marked D from 5R200/1.

- Drill new holes into 10R77 marked with ¢ in drawing 10R77 issue c.

Assembly: see drawing 10R78 issuef.
- Wrap the thread of the elbow fitting marked D with Teflon-tape and screw it into

5R200/1.

- Screw the preassembled fuel cock holder 10M 64 to the holder 10R77, to accomplish

this push the pipe 10M65/2 into the elbow-fitting D, tighten the cap-nut.
Install a new fuel hose PU 6x1,5x9 110 mm long to the nipple marked C and to the T-
fitting (TS6).

- Fix the pipe-clip (for fuel-filter) in the new position on 10R77. The screw must be

secured with Loctite243 and marked with securing-paint

- Fix the refuelling-pump in the new position on 10R77. All screws must be secured with

Loctite243 and marked with securing-paint.

- Clip the fuel-filter in the pipe-clip.
- Place the springs on the hoses according to drawing 10R78.

Issue: 19.10.2006



DG Flugzeugbau GmbH Working instruction No. 1 for TN1000/09 Page 2 of 10

76646 Bruchsal Retrofit automatic fuel cock DG-1000T
E Assembling the new fue-system-holder in the fuselage
1. - Drill hole dia. 12mm 30mm below the bend in the rear main bulkhead (see figure 1).

- Install rubber bushings HV D17,5 in the hole. Asthe Bulkhead istoo thick for one
bushing, cut 2 rubber bushings (see sketch) and glue one on each side of the bulkhead
into the hole with silicone (see figures 1 and 2).

- Slip the fuel hose B through the new hole. If necessary remove Ty-rapsin front of the
rear main bulkhead, route the hose and fix again with new ty-raps.

Caution: Make sure that no hose will be bent.

rubber bushings - -

cut here cut here

engine compartement |
side wall
Rear main bulkhead

a’&n

Rubber bushing

WA T

""‘ Put fuel hose B through new

! hole

Rear main bulkhead
-

figure 1 View in flight-direction from engine figure 2 View against flight-direction from cbntrolé
compartment to rear main bulkhead to rear main bulkhead

Rubber bushing

]

r
i
i

Issue; 19.10.2006



DG Flugzeugbau GmbH Working instruction No. 1 for TN1000/09 Page 3 of 10
76646 Bruchsa Retrofit automatic fuel cock DG-1000T

2. - Connect hoses marked A & B in drawing 10R78 to fuel cock and T-fitting according to
drawing 10R78 issuef (adrop of oil may help when assembling the hose) (see figure
3).
If the hoses are too short, remove the fuel-tank (see maintenance-manual DG-1000T
section 4.10.3). Y ou will find spare-hose behind the fuel-tank.

3. Mount the push-button to the holder 10R77 and push the yellow cap onto the button
(seefigure 3).

Figure 3 View in flight-direction from engine
compartment to rear main bulkhead

4. Connect the wire connectors to the refuelling-pump.
Wire no. 17 to negative pole of the pump
Wire no. 56 to the positive pole of the pump.
Both poles are marked on the pump case.

5. Screw the holder 10R77 provisionally to the engine compartment side wall.

Issue; 19.10.2006



DG Flugzeugbau GmbH Working instruction No. 1 for TN1000/09 Page 4 of 10
76646 Bruchsal Retrofit automatic fuel cock DG-1000T

6.

Mark the position of the hole for the support-bolt (M6x80) as shown in figures5 & 6.

. —

“* ¢3
.

_'!
%

support bolt M6x80

Figure5 View in flight-direction from engine compartment Figure 6 View in flight-direction from engine

to rear main bulkhead compartment to rear main bulkhead
7.  Removethe holder 10R77 again.
8.  Drill adia. 9mm hole through the top composite layer (sandwich) of the engine

10.

compartement side wall.

Remove the foam core out with dia. 25 mm around the hole.
Clean the hole with compressed air.

Fill the hole with epoxy resin / hardener mixed with cotton-flocks.

When the resin is hardened, drill the 9mm hole completely through the panel and rivet a
rivet-nut M6 into the hole. Before riveting sand the nut and apply alittle epoxy
resin/hardener to the nut.

Finally install the holder 10R77 (with 2xM6x20 & 1xM6x80 and support tube
10M65/2) as shown in drawing 10R78 issue f & drawing 10M60.
All bolts must be secured with Loctite243 and marked with securing-paint.

Issue; 19.10.2006



DG Flugzeugbau GmbH Working instruction No. 1 for TN1000/09 Page 5 of 10

76646 Bruchsal Retrofit automatic fuel cock DG-1000T
F Mounting the pushrod-holder to the engine mount
1.  Retract the power-plant and be careful that no parts collide with others.

Mount the push rod holder so that the space between the engine mount hinge axis and
the bolt axisis 77mm (see drawing 10M60 and figure 7)

All bolts must be secured with Loctite243 and marked with securing-paint.

If necessary disassembl e the pipe clamp (see figure 8) and pull the cable-harnessin
downward direction as far as necessary.

Assemble the pipe clamp again, secure bolt with Loctite 243 and mark bolt with
securing-paint (see figure 8).

q — i N B —
~ & | engine mount hinge axis

o
A 77/ mm e 4 ]

cable- Lo

f- i
- | A
it

g

|

L

-

: .{; | !

e
. L
% 3
b .

push rod holder

cable-harness

figure 7 View in flight-direction from engine Abbildung 8 View in flight-direction from
compartment to rear main bulkhead engine compartment to rear main bulkhead

Issue; 19.10.2006



DG Flugzeugbau GmbH Working instruction No. 1 for TN1000/09 Page 6 of 10
76646 Bruchsa Retrofit automatic fuel cock DG-1000T

- Make sure that the cable-harness can’'t be crushed by the powerplant in its extended
position (see figure 9), if necessary reposition the ty-raps.

- Make sure that the Bowden-cable will not be bent in extended and retracted positions of
the powerplant.

critical position for cable-
harness crushing

Bowden-cable

L

, pu rod holder

figure 9 View in flight-direction from engine compartment to rear main bulkhead

Issue; 19.10.2006



DG Flugzeugbau GmbH Working instruction No. 1 for TN1000/09 Page 7 of 10
76646 Bruchsal Retrofit automatic fuel cock DG-1000T

G Mounting and adjustment of the pushrod
1. - Retract the powerplant and screw the rod end to the push rodholder as shown in drawing
10M60.

2. - Extend the powerplant and attach the bell crank onto the fuel cock square head (see
drawing 10M60 & figure 10).

3. - Thefuel-cock is completely open
in upper 45°-position (see figure
10).

- Place the lever 9-10° below the
full open position
(see drawing 10M66).

- Adjust the push rod so that the
holesin the fork end and the bell
crank arein line and push the
clevis pin into the holes from the
right to the left hand side

- Tighten the counter nuts

- Remove the clevis pin and pull
off the bell crank.

Caution: Don't rotate the fuel

cock!

- Assemble the fork end to the bel
crank as shown in drawing
10M60.

- Assemble the bell crank to the
fuel cock.

- Screw in the securing bolt with
Loctite 243 and mark it with
securing paint (see drawing
10M60)

- Mark the counter nuts with
securing paint.

Figure 10 View in flight-direction from engine compartment to
rear main bulkhead

Issue; 19.10.2006



DG Flugzeugbau GmbH Working instruction No. 1 for TN1000/09 Page 8 of 10
76646 Bruchsa Retrofit automatic fuel cock DG-1000T

H Modification of the fuel-hoses on the engine mount

1. - Extend the power plant
- Remove the Ty-raps of the fuel-hose with blue markings (fuel excessline) (see figure 11)
and removetheline.
Remove the line with red markings running from the mechanical fuel pump to the holder
in the fuselage.
- Loosen the connector-bolt of the mechanical-fuel-pump.
- Turn up the hose nipple about 30° (see figure 12).

(]
g
/ |
l hose nipple
/ _-
r —

Figure 11 View from left to right, with power plant extended
(prior to modification)

new pipe clamp new fuel-hose marked blue
hose clamp ;
(rotated) ‘ i

’- |

>

T
]

T
connector-bolt

.=
___.:L_—-'.#i -

hose nipple

Figure 12: View from left to right, with power plant extended

| ey HRoHi8q06h)



DG Flugzeugbau GmbH Working instruction No. 1 for TN1000/09 Page 9 of 10
76646 Bruchsal Retrofit automatic fuel cock DG-1000T

2. a) Assemble a new fuel hose with red markings 370 mm long to the mechanical fuel pump

and to the fitting marked with C in drawing 10R78 issue f on the holder in the fuselage
Rotate the hose clamp of this fuel hose to the position as shown in figure 12

b) Assemble a new fuel-hose with blue markings 660 mm long as shown in figure 12. To

accomplish this remove the upper front mounting bolt of the mechanical fuel-pump.
Install a pipe-clamp (size 10, with rubber-sleeve) with abolt M5x30 DIN912-8.8zn to
this position. Secure the bolt with Loctite 243 and mark it with securing-paint.
Connect this hose to the other fitting on the holder in the fuselage and to the fuel
distributor at the engine.

3. - Retract the power plant and check if the fuel hoses collide with the bell crank. If thisis
possible, fix the fuel hoses with additional Ty-raps to avoid a contact with the bell crank.
Caution: - Don't tighten the Ty-raps too tightly, so as not to reducing the cross-

section of the hoses.
- Make sure that the fuel-hoses don’t buckle.
- Make sure that the hoses do not rub or get stuck during retraction and
extension of the power-plant.
Install engine doors and the engine door spring as explained in maintenance
manual section 4.10.7. Install therear baggage compartment wall.
J Open the manual fuel-cock in the cockpit.
K a) Do a leak-test on the system with ignition on (fuel pump must run)
b) Refuel and check the system for any leakage.

L Perform a ground test run (never run the engine without the wings assembled!).

drawings:

Drawing-no. Description

10M60 Automatic fuel cock DG-1000T, Installation retrofit

10M64 Assembly fuel cock with holder

10M 66 Installation overview

10R77 Holder for fuel system, retrofit

10R78 issue e (old) Holder for fuel system assembly

10R78 issue f (new) Holder for fuel system assembly

parts:

No. Description

1 Retrofit kit Automatic fuel cock DG-1000T part no. 39000155

consisting from: see next page

Issue: 19.10.2006




DG Flugzeugbau GmbH Working instruction No. 1 for TN1000/09 Page 10 of 10

76646 Bruchsal

Retrofit automatic fuel cock DG-1000T

Retrofit kit Automatic fuel-cock DG-1000T part no. 39000155

Amount

Description

1

4,3 DIN9021 St Zn

5,3 DIN125 St Zn

5,3 DIN9021 St Zn

6,4 DIN125 St Zn

6,4 DIN9021-Zn

Bell crank 10M 62

Push rod 10M 65/1

rubber bushing HV D17,5

Elbow-fitting EW 8x1 R 1/8*

Fork end M6x24 DIN71752

Rod end EI6-D

Push rod holder 10M61

RIR|RRRIN PR RINN R o

Fuel hose PU hydrolyse and microbe-resistant 6x1x8, 370 long with red
markings (Heat-shrink tubing ¥2* DERAY -I red) and Metal-mesh dia.8mm

=

Fuel hose PU hydrolye and microbe-resistant 6x1x8, 660 long with blue
markings (Heat-shrink tubing ¥2* DERAY -I blue) and Metal-mesh dia8mm

M4x10 DIN933-8.8 Zn

M5 DIN985-8 Zn

M5x20 DIN 7984-8.8 Zn

M5x20 DIN7991-8.8 Zn

M5x20 DIN91-8.8 Zn

M5x30 DIN931-8.8 St Zn

M6 DIN934

M6x16 DIN933-8.8 St Zn

M6x20 DIN7984-8.8 Zn

M6x80 DIN7984-8.8 Zn

Hose clamp S70/1 9/9

Hose clamp S70/2 11/9

Hose clamp S70/3 12/9

Split pin 1,6x12 DIN94 Zn

Clevis pin 6h11x18x15 DIN1434 St z

Support tube 10M65 part 3

Pipe clamp with rubber sleeve, DIN 3016 size 10, bandwidth 15 mm,

Bolt M5x30 DIN912-8.8zn

Preassembled fuel-cock holder 10M 64 consisting of :

Fuel cock 10M65 part 4

Fuel cock holder left 10M63/ 2

Fuel cock holder right 10M6/ 1

Fuel pipe 10M65 2

Nipple ¥29mm

Pipe olive 8mm

Ca -nut 7606060000

Ca -nut 8mm

RPiRRRRRRRRRIRRIRRRPRIR W R RN R NN R R w| o] -

Anti rotation locking device 10M63/3

Issue: 19.10.2006




M5x30 DIN931-8.8 zn \ | ; zZn |
gesichert mit Loctite 243 \ 4,3 DIN9S021 St zn |
secured with Loctite 243 i 1 ‘ 1 1 gesichert mit Loctite 243 |
\ | 3 | | i | | i secured with Loctite 243 §
N \‘ //7 ''''''' [\:::::::::::::I]F],[::1}::II:::‘:::::::::EF:[I:::EF::1[:1:[:::::::I:FI::::: I:::i}:::I::::::::j\
10M61 - o i i
M5x20 DIN912-8.8 zn

| ol 6,4 DIN125 St zn 6,4 DIN125 St zn z

i D ) / Splint 1,6x12 DIN94 zn

i L et M/6 DIN934-8 zn 3 split pin :

P g ~@ |

}/ Gelenkkopf EI6-D l M6x80 D|N7g§4;&8 zn | \\ M5 DIN985 zn

| rod end A ' gesichert mit Loctite 243 |

| | secured with Loctite 243 - -

+ " - ? S AR

i M6x16 DIN931-8.8 zn - Gabelkopf / fork end x18x zn

% gesichzrt nt,g toc%_i;e %g, ' M6x24 DIN71752 St zn \

secured with Loctite | 10M62 M5x20 DIN7984-8.8 zn
10M65/1 | M6 DIN934-8 zn | 53 DIN125 zn
| M5 DIN985-8,8 zn
ioR78 T \——"
Halterung Kraftstoffanschliisse

holder for fuel system

,,,,,,,,,,,,,,,,,

| | |
;;;;;;;;;;;

10M65 Teil 3
Abstitzrohr
support tube

-

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

Brandhahn+Halterung vormontiert s. 10M64
fuel cock + mounting preassembled see 10M64

Toleranzen nach Arbeitsanweisung BA 1 Tag Name DG
SchweiBen nach Arbeitsanweisung SA 1 | 86z |14.9.06 | Gotz Flugzeugbau GmbH
Gepr. 76646 Bruchsal
Norm. Otto-Lilienthal-Weg 2
MaBstab .
1 - 4 automatischer Brandhahn DG-1000T Bé'
- Einbau NachrUstun$
: automatic fuel cock DG-1000T
Maie ohne H H 1
e, installation retrofit 10M60
Ausg!  Anderung AM| Tag | Name




10M65/4 Brandhahn
fuel cock

S — I
10M63/2 \

Halterung links
fuel cock holder left

Uberwurfmutter 7606060000
(aufbohren auf 10,5)
DG60000542

cap nut (hole enlarged to 10.5mm)

Schlauchtille 1/4" 9mm
DG80012114
nipple 1/4" 9mm

| I,GN | i | w\

10M63/3
Verdrehsicherung

anti rotation locking device

10M865/2 Kraftstoffleitung

fuel pipe \

Halterung rechts
fuel cock holder righ

Kugelhahn an dieser Seite —
abflexen bis Flache eben ist
grind fuel cock at this side

until surface is even

10M63/2
Halterung links
fuel cock holder left

10M63/3
Verdrehsicherung 10M63/1

anti rotation locking device

Uberwurfmutter 8mm
DG60000543

| cap nut 8mm
Schneidring 8mm

/‘ [ I e W O DG60000544

pipe olive 8mm

Halterung rechts
fuel cock holder right

Toleranzen nach Arbeitsanweisung BA 1 Tag Name DG

Schweilen nach Arbeitsanweisung SA 1 | G2 |1.9.06 | Gotz Flugzeugbau GmbH
Gepr. 76646 Bruchsal
Norm. Otto-Lilienthal-Weg 2
MaRstab

MaRe ohne
Toleranz-
ang. nach:

Ausg! Anderung |AM| Tag | Name

1:1 | automatischer Brandhahn DG-1000T
: Zusammenbau der Hahnhalterung

fuel cock holder assembly

automatic fuel cock

L[5

10M64




//
o/
= N
\T\\ J
\«.,7‘\
o PRSI M
T— 7 S
T
A Y
. -
/o T~ i
7T Al L
~ iF i /’ -
, ,
2 /
/ / .
! | 7
/ \ /
,/’ \\ //
/ \ / i
/ \ / /
/ . 10M61 / /
/ \ 7 /
/ \, / /
10M65/1 / \ A /
/ \ / //
\ / \, A /
/ N\ ) /
/ N Y /
/ ~
/ \\\///Zj";\\ /// RRNN /
. / SR/ e
Halterung Kraftstoffanschliisse / N7 R
mounting plate for fuel system / T S Ly
10R78 ; N AN
/ /// \\\\\\ \&T)/ ‘/’
/ ;o S \f‘
/ //\/7/\\ ’// /\\\\\ /
| / ¢ //\*77/ // ~
7 VA /
: / AL //
/ i/ ! /
: /! //////// \ 2N ,’/
,,,,, S ,, Y //7
. / /]
/Y
/o
\ Anschlag Auf

!/ //
/// =1
Y /1
stop fuel cock open?/ /s
™~

/ // //
/.7 / ’////
2 // /// //
9°~ / / e
s 3‘5;\;; 700 / @ /// /// /
Sy i / > \ s
c D % s/ N e
//////// // /// \\ // ’/ /
/ ) \ )
// / ~\ // yad
= . S/ N s //
nstellung be T ganz ausgefahren s A //
adju with engine completely extended s \ S
/ e \ / !
Antriebshebel —— 7/ 7 \ /S
lever s S - b Ly
T~ * / ,//\ W
10M62 S , o \ //7
Ssg > !
! =7 Y ~o_
& —~
N

N

///
v
/

/
iﬁftk/‘/\ //
R . ~_ AR
'\' s /! / \\7
~ i\r S~ /
S~ - )~ S~ |
~< ~. ~_
; ~ ~. ~ ! ,

/ s /
N
/

Stellung Motor engefahren

]
AnschlagZu —~ /
position with engine retracted

stop fue gock closed

- , |
i © ,

MaBe ohne
Toleranz-

ang. nach:

Ausg,

Anderung | AM| Tag

Name

Tt nach A g BA 1 Tag Name DG
SchweiBen nach Arbel gSA1 |Gz |19.09.06 Gotz Flugzeugbau GmbH
Gepr. 76646 Bruchsal
Norm Otto-Lilienthal-Weg 2
1-1 automatischer Brandhahn DG-1000T

Einbautibersicht Nachristun
automatic fuel cock DG.-1000
installation retrofit

L5
10M66




alte Bohruhgen, werden nicht mehr benétigt
existing holes, not used any more

190 ©

alte Bohrung, wird nicht mehr benétigt
existing hole, not used any more

alte Bohrungen, werden nicht mehr benétigt

1 existing holes, not used any more

neue Bohrungen, die angebracht werden miissen
new holes, must be drilled

K nach Arbeit isung BA 1 Tag | Name DG
SchweiBen nach Arbeit isung SA 1 | Ge2 24.02.0§ W. Dirks Flugzeugbau GmbH
Gepr. 76646 Bruchsal
Norm. Otto-Lilienthal-Weg 2
1-1 Halterung far Bgl
* | Kraftstoffanschliisse
Bohr. verandert 01.09.06) Got: .
c ohr. verandel z “T‘;g""'” Anderung 1 0R77
b |Bohr. vergroBert 01.08.0960tz | Tolerrz | holder for fuel system
a Bohr. versetzt 03.10.05 Ruppert mOdiﬂcation
lAusg|  Anderung AM| Tag | Name




Gewindetiille/hose connector 1/8"-6
Warth 06994614 (Aussengewinde)

blauer Schrumpfschlauch, 10 mm lang

roter Schrumpfschlauch, 10 mm lang

Gewindetulle/hose connector 1/8"-8
Wirth 06994614 (Aussengewinde)

M5x12 DIN7984-8.8 zn
5,3 DIN125 Stzn

mit Kappe Barklin 12G292

Facherscheibe 6,4
DIN6796J

5,3 DIN125 Stzn

M5 DIN985-8zn

Mutter

Drucktaster Marquard 9058 (Burklin 12G2904

VerschluBkupplung

- connector

KL-006-0 WR513

Reduziernippel/redu

R1/4-R1/8 Warth 0699 838 14

Feder/spring VD-206 G-02

cing nipple

\

Y

Winkelstiick WSAG

06 1/8" Messing

Rohrhalter/Pipe clip
CAC232-WHI

=

} ~

@

s

IS

Filter MANN

NP B

Kraftstoffschlauch/fuel hose

PU Durchm. 8mm innen

AN

TS6 Stahl/steel

é\
500009180 WK 31/2(10 2
: ; |
H *\1‘4» j\‘
S C— i %

S
Kraftstoffschlauch/fuel hose

PU Durchm. 6mm innen

~ Betankungspumpe / refuel

Kavan 19

121 12V

ling pump

10R77

M4x10 DIN7984-8.8 zn
4,3 DIN125-zn

M5x25 DIN7991-8.8 zn

5,1 DIN125zn
M5 DIN 985-8zn

| 2 " iovmienz 0G- 1

ZOY 56 ulw joned
PIO §6°UlW uizueg

Angaben fur Schlauchschellen und Schlauchlangen s. Einbauplan 10EP51 g,
Information for hose clamps and hose length see installation plan 10EP51

T nach A g BA 1 Tag | Name Nachriist DG
Schweilien nach Arbeit SA1 gz;r 5.10.05 | F.Ruppert \[;(r?lz)r gcrer#g fﬂ;ng I;'ég"gez;(_‘lgsl:’au GmbH
Norm Otto-Lillenthat-Weg 2
. |EZEET wmwuas| 4.4 Halterung 125
o o o g i Kraftstoffanschliisse
b |Neugsz,div And. 05.10.05 Tooanz, Zusammenbau 10R78
e s 2'::” . holder for fuel system assembly




/ usuul wwg ‘wysind Nd

I
1Sd301 ueld uonejelsul 8as Yibus| asoy pue sdwejd 8soy JO} UoeWIoju| €/ OJ100T UM painoes| S
1S40 ueidnequig s usBue|yoneyos pun us||ayosyone|yas Iny usqebuy VT 8100 H_Eou%co_mom 5 .
uz-1Z06NId 79| S 5
£Z 61300 UIIM POINass 1/100ZdS Uz 8'8-86/NId 0ZXOIN m 3 o_m
€ 83007 Jw payoiseb 3 8§ o
uz-,Z06NId ¥'9 Q&g
uz 8'8-486.NIQ OZXON T 03§32 o
J Qu ~Jo
( o)
[Io @04 oM} 1 ZOHY S6 ulw jonad N
_ NN [opeysmz Om F .U_mw G6°ulw uizusg « “%
O | ©
2 3| 3
5 C
5 3| &
2.=| 6 E
SEGS | 5 ©
® WIS £ o
J ZS 0 o WW
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ hum [ v (7]
988 | £33
€12 8}1007 UM painoss coh® | SQ3
€ 8)3007 JIw paydiseb = m..n
Uz-GZINId €'y 25 2co=>
uz 8'g-y86.NIA OLXPIN g5 SEg
£v SHIOOT WM PBINDSS < 05385
€172 811907 Hw usyoisab ,, o 8 2np2 5
SO s uz-GZLNId €' S s
|oqaysgeLiuy uz g'g- X <
Bk e 8'8-#86.NIQ 0LXPIN ARl
N 8| E|D v~ nmm
0 OIS 8o
OO |Z2|s =25
a LL¥H0L szl a5 |88
( 23 852 52
AZL 1Z106L UeAey O S13§ =33z 3R
dwnd Buienjal / edwndsbunyuejeg | EEw%ﬁ%ﬂﬂw:&:ﬂ%ﬁ_mﬁ s |¢ 5 m BlElElgin
66200009 |993s / 1UelS 9S.L . HE gy
271-q Buuds 7 Jope- yonejyosyoisyen| ? m m mmm Rir W .
/ o oy FVEEEZOVO i AN - H e
Clele St g L |58 N| 2
) padid/eyeqyod | o) - . JHHE I
| | L2 3 52233 |E§32 | 2
= FEEORNIS i
\TJHHV M\JHMN N w| o|o|olola|g
\ //////w | | @ . W
’ \\ \\L,v\\ 7/W/ m 7 ‘;,v\\ _ ” | ﬂ I -
3 (01)2/1L€ MM 081600005 | N @ O 4, Www g "elp apIsul Nd soy [any

Yone|YosLoISye.

OINOL Buimesp ass aqgn) uddns

09INOL Buimelp ass
spulol pamalos

090 Bunuyorez ayais

uabunqgnelyosiap

/ 09INOL Bunuyolez aysis
€/SON0L JyoszZinsay

pajquiasseald 009 |an} 1o} Jap|oy

! / ¥YOINOL
Wto_Eo>mc2$_mcccm%c9m
7

_ Bumy moq|e
/ Buissa|y ,8/1 90
OVSM XONISISNUIN

vrwmwmmoostsgm;m-v:m_
a|ddiu Buionpal / [oddiuiaiznpay

€1LGHM 0-900-1M
Jojosuuod —— ™

/ Bun|ddnygnjyosiep

U / JsPNN

uzg-G86NIA SIN
uz}S GZINIA €'

r 96.9NIA ¥'9

uopng ysnd / 0262921 uipung addey Jw
(¥062OCL UIPHUNg) 0506 Pienbiepy Jeyseponiq

uz)S GZINIA €'G
uz 8°8-¥86/.NIA CILXSIN

(epuimebusssny) 1796690 UHNA
9-.8/1 J0}08UU0D 8S0Y / 8||N}SPUIMED)

Buo| ww g Buign] yuLys jeay an|q
Bue] ww | ‘yonejyosidwiniyos Jene|q

Buoj ww g Buign} Julys Jesy pal
Bue| ww Q| yonejyosydwniyosg 1830l

Bumy moqe

/ 1200005082 Hoisisuny ,8/1H X8 M3

Bungnelyosiap-|eqUIN-gnelyosuUIg




